SPARE PARTS MANUAL

CW6280E
Heavy Duty Centre Lathe (415V)
800 x 4000mm - 130mm Bore

L587
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Elo1-01 PR E Je |l 2
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KRB B [l 3

25/08/2014

] 01
%U% 01-01 BED AND FIXING DEVICE
FIG No.
Kl ks 5 AR B B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—01—-011A /1000 | & £ BED 1 1000
1 CW6163C—01—-011A /1500 | p& B BED 1 1500
2 CW6163C—01—012/1000| #4584 OIL TRAY 1 1000
2 CW6163C—01—012/1500| 458244 OIL TRAY 1 1500
3 CW6163C—01—-013/1000| &= #z #5744k FRONT COVER PLATE 1 1000
3 CW6163C—01—-013/1500| & #4544k FRONT COVER PLATE 1 1500
4 CW6163C—01-015/1500|f5 JR fi# BACK STAND PLINTH 1 1000,1500
5 CW6163C—01-014 | B8 ¥ #t FORE PLINTH COVER PLATE 1
6 CW6163C-01-016 |J~ %5 K MARK PLATE OF WORKS 1
7 CW6163C—01-017 = COVER 1
8 CW6163C—01—018 [Ai JK JiE FORE STAND PLINTH 1 |CW6163C
9 CW6163C—01-019 | A, % COVER 1
10 CW6163C—01-021 = COVER 1
11 CW6163C—01-022A | A, % COVER 1
12 CW6163C—01-023 | %k WEDGE BLOCK 6/6-8/8
13 CW6163C—01—025/1000| %7 %  PLATE 1 1000
13 CW6163C—01—025/1500| %5 %  PLATE 1 1500
14 CW6163C—01-030 % COVER 1
15 CW6163C—01—031 |3 k} % GASKET 1
16 GB67 L %] SCREW M6X12 4
17 GB67 L %] SCREW M8X16—Zn.D 8
18 GB67 L4 %] SCREW M8x20~Zn.D [10/10-14/14
19 GB5782 42 %T SCREW M20X70 8/8-12/12
20 GB799 Hi 4 OWZ B FOUNDATION BOLT — M24X400 |6/6-8/8
21 GB41 iz B NUT M24 6/6-8/8
22 GB97.1 # BBl WASHER 20 8/8-12/12
23 GB9S H Bl WASHER 24 6/6-8/8
24 GB867 Hp £] RIVET 2X6 8




PR B Iz [ 5 e .
AND FIXING DEVICE

&01-02
FIGO1-02 BED
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25/08/2014

IR B 2 [l 7 2

CW6163C

ol 01

%‘% 01=02 BED AND FIXING DEVICE

FIG No.

Kl ks 5 2R B {iRas

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—01—011A /2000 | B £ BED 1 2000
1 CW6163C—01-011A /3000 | B £ BED 1 3000
2 CW6163C—01-012/2000 |Hijih 84k FORE OIL TRAY 1 2000
2 CW6163C—01-012/3000 |fijih 544 FORE OIL TRAY 1 3000
3 CW6163C—01-014,/2000 | 5l 4544 BACK OIL TRAY 1 2000
3 CW6163C—01-014,/3000 | 5l 4544 BACK OIL TRAY 1 3000
4 CW6163C—01-015/3000 |+ P& Ji§ MIDDLE STAND 1 2000, 3000
5 CW6163C—01-013/3000 |f5 JK JfE BACK STAND 1 2000, 3000
6 CW6163C—01-013/2000 |fij ™ H# FORE COVER PLATE 1 2000
6 CW6163C—01-026/3000 |Bij ™ H# FORE COVER PLATE 1 3000
7 CW6163C—01-015/2000 |f5 ¥ # BACK COVER PLATE 1 2000
7 CW6163C-01-027/3000 | f5 ¥ #Ht BACK COVER PLATE 1 3000
8 CW6163C—01-016,/2000 | kf J  PLATE 1 2000
8 CW6163C—01-025/3000 |kf Ji  PLATE 1 3000




K01-03 K5 M E e
FIGO1-03 BED AND FIXING DEVICE
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IR B B2 [l 7 2

CWG6163C

g7 01

GROUP

e 01—03 BED AND FIXING DEVICE

FIG No.

K Ly (322 A B R

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6263C—01-011B/1000 | p& £ BED 1 1000
1 CW6263C—01-011B/1500 | p& £  BED 1 1500
2 CW6263C—01-018  |Hij JK Ji# FORE STAND 1
3 CW6263C—01—012/1000 |jl# 584 OIL TRAY 1 1000
3 CW6263C—01—012/1500 |jl# 584 OIL TRAY 1 1500
4 CW6263C—01-012A | L ¥ GAP-PLECE |
5 CW6263C—01—013/1000 | EHRIEE:AE  COVER PLATE 1 1000
5 CW6263C—01—013/1500 | EHRIEEAE  COVER PLATE 1 1500
6 CW6263C—01-013  |[f #t %Y CYLINDRICAL PIN 2
7 GB70 LA £]  M16X120 SCREW 2
8 GB70 LA £]  M20X80 SCREW 4
9 GB118 W H TAPER PIN 2




Eo01-04  JRE I EdE e
FIGO1-04 BED AND FIXING DEVICE
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25/08/2014

CWG6163C

j w2 2

s 01 R J2 [l e 2

GROUP

WEs 01-04 BED AND FIXING DEVICE

FIG No.

Kl Ey5 (=7 HFR B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6263C—01—011B/2000| )& &  BED 1 2000
1 CW6263C—01-011B/3000| )8 &  BED 1 3000
2 CW6263C—01—012/2000 |Fijihik FORE OIL TRAY 1 2000
2 CW6263C—01—012/3000 |Fijihik FORE OIL TRAY 1 3000
3 CW6263C—01—013/2000 |Fij=# FORE COVER PLATE 1 2000
3 CW6263C—01—026,/3000 |Fij=EA FORE COVER PLATE 1 3000
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25/08/2014

Purchase Parts

kA

CW6163C

Tl 02
%% 02—01 HEADSTOCK
FIG No.
Kl ks =7 R = {ipas
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02—011  |JRJ4ifk HEADSTOCK CASTING |
2 CW6163C—02-012 |4 2% HEADSTOCK COVER 1
3 CW6163C—02—117 |fij 3% FRONT COVER 1
4 CW6163C—02-168 |JE  # CLAMPING PAD |
5 CW6163C—02—185A |[fi B PLATE |
6 CW6163C—02—187 |43 J8 PLATE 1
7 CW6163C—02—184 |  J® MARK PLATE 1
8 CW6163C—02—-160  |HLEEE4M MACHINE NAME PLATE 1 CW6163C
9 CW6163C—02-205 |44 ¥R PLATE 1 CW6163C
10 CW6163C—02—178A |[[] il 4 OIL PIPE |
11 CW6163C—02—-170 |4 % #% GASKET 1
12 CW6163C—02—-206 | # GASKET |
13 GB70 A ¥ SCREW M8X30 10
14 GB70 2 £ SCREW M16X100 2
15 GB67 2 £ SCREW M3X6—-Zn.D 6
16 GB5782 2 £ SCREW M20X70 4
17 GB5782 2 £ SCREW M20X75 1
18 GB867 4l £ RIVET 2X6 10
19 GB118 B 4 4§ CYLINDRICAL PIN
20 GB67 2 £ SCREW M6X12-Zn.D 3
21 GB70 2 £ SCREW MS8X30 11
22 SG79 B ¥ 4% PLASTIC SOFTPIPE  025X45 2
23 D:J69—1 i % B DAMP RING 30 2
24 GB1160.2 BiE i OIL WINDOW A-32 1
25 CW6163—02—169 m 1 % OIL PIPE 1
26 CW6163—02—177 2 4] SCREW |
27 GB78 2 4] SCREW M20X20 |
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GWGI 630 Purchase Parts

E02-02 JRLES
FIG02-02 HEADSTOCK
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25/08/2014

Purchase Parts

CW6163C

w02 PRLFE
%% 02—02 HEADSTOCK
FIG No.
Kl ks =7 R = {ipas
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—-02-032 (A% 4R%] ADJUSTING SCREW 1
2 CW6163C—-02—-066  |IV4h SHAFT 1
3 CW6163C—-02-067  |# GASKET 1
4 CW6163C—02-068  |#§ 4 GEAR 1
5 CW6163C—02-069  |#§ 4 GEAR 1
6 CW6163C—02—-070  |k% PLUG 1
7 GB71 % I SCREW M8X12 1
8 GB6172 2 £ NUT Ml16 1
9 GB1096 S Bk FLAT KEY  8X7X40 2
10 GB894.1 gapEP4E SNAP RING 45 2
11 JB/GQO464 T #% WASHER 90 1
12 GB276—64 4 & BEARING 307 1
13 GB276—64 % 7k BEARING 308 1
14 GB276—64 i #% BEARING 209 1
15 Q56—1 ¥ 2% PLUG 45n6 1
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GW(ﬂ 630 Purchase Parts

02-03  FLF
FIG02-03 HEADSTOCK
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25/08/2014

A

CW6163C

w02
?@R% 02—-03 HEADSTOCK
FIG No.
Kl L)ys 5 HFR e {ipas
POSITION No. PART No. DESCRIPTION 'TY REMARKS
1 CW6163C—-02-013 |} 47 % % PULLEY SHAFT 1
2 CW6163C—02-014A |f #f # PULLEY 1 50Hz
2 CW6163C—02-014B | #f ® PULLEY 1 60Hz
3 CW6163C—02-015 |3 22 ik FLANGE 1
4 CW6163C—02-016 |43 {1 ¥ OIL DISTRIBUTION RING 1
5 CW6163C—02-018  |45& 1A% COUPLING GEAR 1
6 CW6163C—-02-023 |7 2% ¥ FLANGE 1
7 CW6163C—02-020  |iHh il OIL CYLINDER |
8 CW6163C—02-021 |44 I RING 2
9 CW6163C—02-022 |4 ¥ RING 2
10 CW6163C—02-019 |3 2% #  FLANGE 1
11 CW6163C—-02-033 | 5p F& # ¥ OUTER FRICTION DISC 12
12 CW6163C—02-025 |45 A& T COUPLING 1
13 CW6163C—02—-026  |I%h SHAFT 1
14 CW6163C—02—-027A | #®  GEAR 1
15 CW6163C—02—-028A |14 #  GEAR |
16 CW6163C—02-029A | ik # GEAR 1
17 CW6163C—02-030 |5 fr % POSITIONING SPIGOT 1
18 CW6163C—-02—024 [Py B # K INNER FRICTION DISC 14
19 CW6163C—02-176 |4 GASKET
20 CW6163C—02—189 |44 + pPIN 2
21 GB70 2 %] SCREW M6X16 12
22 GB70 02 %] SCREW M8X30 4
23 GB68 LA T SCREW M8X16 4
24 GB75 02 %] SCREW MS8X30 4
25 GB71 Wz I SCREW M10X12 1
26 JB/GQ0318 i % OIL PLUG Z1/8 4
27 GB1096 - f  FLAT KEY 12X8X36 1
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GWGI 63': Purchase Parts

wn 02 R=LFH

HER 02—03 HEADSTOCK
FIG No.
Kl ks i552 EAii B Bt
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
28 GB894.1 L% SNAP RING 30 1
29 GB894.1 BPEF4 B SNAP RING 70 2
30 GB893.1 PP SNAP RING 85 1
31 GB893.1 YL % SNAP RING 75 1
32 GB858 1HiRHE STOP WANSHER 39 1
33 GBS812 B %% £} ROUND NUT M39X1.5 1
34 GBI119 B 4 &4 TAPER PIN A—8X40 1
35 Q43-1 W B %& SPACER 45X10 1
36 GB276—64 h 7 BEARING D106 1
37 GB276—64 & 7k BEARING D109 2
38 GB292—64 #h 7k BEARING 60209 1
39 GB2089 i % SPRING 1.6X8X35 12
40 CW6163C—02-192 ] k& £& SPACER 1
41 CW6163C—02—194 |3k GASKET 1
42 GB276—64 Lt 7 BEARING D214 1
43 GB276—64 L 7 BEARING 100926 2
44 GB894.1 @ pE 34 SPRING SNAP RING 45 1
45 GB276—64 L 7k BEARING D208 1
46 Q56-1 ¥ % PLUG B45n6 1
47 Q43-1 M FE & SPACER 45X35 1
48 CW6163C—02-193  |3% COVER 1
49 GB276—64 L 7k BEARING D209 1




25/08/2014

Parts List for CW6280E (L587)

Page 18

7
=
=
<
=
)
7
&
=
&
e
=
=
a

02-04  JR3LES
FIG02-04 HEADSTOCK



Page 19

BWGI 63': Purchase Parts

Parts List for CW6280E (L587)

kA

i 02

HEL 02—04 HEADSTOCK

FIG No.

Kl ks 5 B B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02—-043A |1l SHAFT 1
2 CW6163C—02—044  |#h 7k % BEARING HOUSING 1
3 CW6163C—02-045 |£& SPACER 1
4 CW6163C—02—-047 | # GEAR 2
5 CW6163C—02-048 |{§ % GEAR 1
6 CW6163C—02-049 |} i GEAR |
7 CW6163C—02—050A |1k # GEAR 1
8 CW6163C—02—-051A | ¥ GEAR |
9 CW6163C—02—-052B |k ¥ GEAR 1
10 GB71 B 4] SCREW MS8X12 1
11 GB1096 A ¥ FLAT KEY 8X7X32 1
12 GB894.1 LTS SNAP RING 40 1
13 GB894.1 Wik $41E SNAP RING 65 1
14 Q43-1 W ks % SPACER 40X12 |
15 Q43-1 M s & SPACER 40X50 1
16 GB276—64 B 7k BEARING 308 |
17 GB276—64 #h 7k BEARING 207 1
18 GB276—64 Hh 7& BEARING 208 1

25/08/2014
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Purchase Parts GWGI 63':

E02-05 JR3LF
FIG02-05 HEADSTOCK
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CW6163C Purchase Parts
Yo N P

e 02 RL A

HEs  02—05 HEADSTOCK

FIG No.

Kl ks iS52 AR e B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02—031 H GASKET 1
2 CW6163C—02—053 i &L & OIL CYLINDER BODY 1
3 CW6163C—02—-054 JAE A& HOUSING 1
4 CW6163C—02—055 W ¢ PISTON 1
5 CW6163C—-02—-056 i Z& #F PISTON ROD 1
6 CW6163C—02—174/1 |#Z4PH i INNER FRICTION DISC 1
7 CW6163C—02—058 IIT%k SHAFT 1
8 CW6163C—02—059A |14 # GEAR 1
9 CW6163C—02—060A |15 % GEAR 1
10 CW6163C—02—061A |14 # GEAR 1
11 CW6163C—02—-062 Pi ¥ GEAR 1
12 CW6163C—02—063 275) # GEAR 1
13 CW6163C—02—064 #i # GEAR 1
14 CW6163C—02—065 i % GEAR 1
15 CW6163C—02—173 #ZEsh OUTER FRICTION DISC 1
16 CW6163C—02—174/2 |#] % K FRICTION DISC 2
17 GB276—64 il 7% BEARING 208 1
18 GB68 I £] SCREW M6X10 3
19 GB118 B 4 44 TAPER PIN 2
20 GB71 W £] SCREW M8X12 1
21 GB1527 il % COPPER PIPE ¢ 4X0.5X16M 6
22 GB70 W ¥] SCREW M8X25 4
23 GB1096 °F # FLAT KEY 8X7X25 1
24 GB1096 F # FLAT KEY 8X7X56 1
25 GB6172 W B NUT Ml6 2
26 GB972 #H B WASHER 16 1
27 GB2087 i ¥ SPRING 5X28X58 1
28 GB894.1 FAPERYRE SNAP RING 45 3
29 GB894.1 A PEPLEE SNAP RING 75 1
30 GB893.1 FapER4E SNAP RING 80 1
31 CW6163C—02—201 k& £ SPACER 1
32 GB276—64 #h 7& BEARING 209 1
33 GB276—64 il 7& BEARING 308 1
34 GB276—64 il A& BEARING D208 2
35 JB/GQ0326 % # B SEAL RING 20X35 1
35 JB/GQ0326 % #f Bl SEAL RING B—20X35 1
35 JB/GQ0326 % # B SEAL RING C—20X35 1

25/08/2014
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E02-06 JRLFE
FIG02—-06 HEADSTOCK
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Parts List for CW6280E (L587)

PRKAR

w02
HER 02—06 HEADSTOCK
FIG No.
K Ly s "5 R B (iR
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02-095  |#: 22 i FLANGE 1
2 CW6163C—02—-071 | V#i SHAFT 1
3 CW6163C—02—072 | SPACER 1
4 CW6163C—02-074  |[{§  # GEAR |
5 CW6163C—02—-075 | ¥ GEAR |
6 CW6163C—02—-076  |#k % SLEEVE 1
7 CW6163C—02-077 |42 47 SCREW 1
8 GB70 B2 %] SCREW M8X20 4
9 GB6172 2 B} NUT M16 1
10 GB8%4.1 SPEF4E  SNAP RING 60 1
11 GB8%4.1 FPEPSE SNAP RING 80 1
12 IB/GQO464 T # SPACER 110 1
13 GB298—64 #h 7k BEARING 7310 2

25/08/2014
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CW6163C

E02-07 JRLFE
FIG02-07 HEADSTOCK
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Parts List for CW6280E (L587)

GWGi 630 Purchase Parts

Wk AE

il 02

HEL 02—07 HEADSTOCK

FIG No.

SH SRS (557 HFR B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—02—084  |% SLEEVE 1
2 CW6163C—02—-082 | A% 8  ADJUSTMENT FLANGE 1
3 CW6163C—02—079 [T 48 45  GENTER SLEEVE 1
4 CW6163C—02—080A |32 B MAIN SPINDLE 1 |ClIEHHSPINDLE
5 CW6163C—02—081 | 1§  NUT 1
6 CW6163C—02—086A |K 1§ %  LARGE GEAR 1
7 CW6163C—02—195  |HHiIRMEER  LOCK NUT 1
8 CW6163C—02—098A | #  GEAR 1
9 CW6163C—02—198 { #% £  ROUND NUT 1
10 CW6163C—02—-101 |7 2% &  FLANGE 1
11 CW6163C—02—078A | %k #  TURNING PAD 1 |CHFEHSPINDLE
12 CW6163C—02—179A |%& fir Z&  LOCATION BOLT 1 |ClE:HSPINDLE
13 CW6163C—02—087A |f% &) 4%  DRIVING KEY 1 C1144SPINDLE
14 CW6163C—02—-099 (4 @ #Ff  OIL RING 1
15 JB/GQO176 @ %% &k  ROUND NUT MI30X2 1
16 GB70 e £  SCREW MB8X25 12
17 GB70 A £  SCREW M10X30 1
18 GB70 R ¥ SCREW M10X45 2
19 GB1096 F . FLAT KEY  16X10X40 1
20 GB1096 S #  TFLAT KEY  16X10X70 1
21 GB893.1 @k $4 B SNAP RING 200 1
22 GB3452.1 O %Y % &f O—RING 11.2X2.65 1
23 GB3452.1 O % &  O-RING 236X5.3 1
24 GB276—64 i /& BEARING 128 1
25 GB285—64 o 7  BEARING D3182126 1
26 GB285—64 il #&  BEARING D3182132K 1
27 GB285—64 0 7  BEARING 4D2268132 1
28 JB2887 5 4 CENTER DGMS5 1
30 JB/GQO0466 =3 E-3 PLUG 10 1
32 GB5783 L3 £]  SCREW M8X20 2

25/08/2014
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E02-08 L5
FIG02-08 HEADSTOCK
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GWGI 63': Purchase Parts

wa 02 PRLAH
WEL  02—08 HEADSTOCK
FIG No.
Kl ks iS22 B G B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02—-102 |44 GASKET 1
2 CW6163C—02—-103  |¥% PLUG 1
3 CW6163C—02—104 | VIII#Hk SHAFT 1
4 CW6163C—02—-105 |#§  # GEAR 1
5 CW6163C—02-106 |#§  # GEAR 1
6 CW6163C—02-107 |#§  # GEAR 1
7 GB71 2% fI SCREW M8X12 1
8 GB894.1 FaPEPYE  SNAP RING 35 4
9 GB276—64 # 7k BEARING 107 1
10 GB276—64 # 7% BEARING 205 1
11 GB276—64 #h 7 BEARING 306 1
12 JB/GQ0453 M B& & SPACER 35X20 1

25/08/2014
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CW6163C

E02-00 JRLF
FIG02-09 HEADSTOCK
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ﬂWﬁi 63': Purchase Parts

an 02 RLFH

%U% 02—09 HEADSTOCK
FIG No.
Kl ks i52 B B B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02—-108  |IX4h SHAFT 1
2 CW6163C—02—109  |# SPACER 2
3 CW6163C—02—-110 |#§ % GEAR 1
4 GB71 LA £] SCREW MS8X12 2
5 GB894.1 kP4 SNAP RING 25 1
6 CW6163C—02-202 |#fi % SHAFT SLEEVE D—4H32n6X30 1
7 CW6163C—02—-034A |VIII4h  SHAFT 1
8 CW6163C—02-035C |t  # GEAR 1
9 Q43-1 # % SHAFT SLEEVE 25X16 1
9 CW6163C—02-208 |& SLEEVE 1
10 GB893.1 P SNAP RING 47 2
11 GB276—64 Hh 7#% BEARING D105 2
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CW6163C

E02-10 JRLF
FIG02—-10 HEADSTOCK
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CW6163C

Parts List for CW6280E (L587)

Purchase Parts

]

w02
%U% 02—-10 HEADSTOCK
FIG No.
Kl ks i52 R B {oREs
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—07-017 |44 BB SPACER 1
2 CW6163C—02—111  |IX’%h SHAFT 1
3 CW6163C—02—-112  |% SLEEVE 1
4 CW6163C—-02-113 | ¥f RING 1
5 CW6163C—02-114 | 22 i FLANGE 1
6 CW6163C—02—-115 |#§ % GEAR 1
7 CW6163C—02—-116  |#§ % GEAR 1
8 GB70 LA £] SCREW M8X20 3
9 GB894.1 P#PET4E SNAP RING 35 4
10 GB893.1 #PET4E SNAP RING 72 |
11 GB276—64 h 7#& BEARING 305 1
12 GB276—64 h 7#& BEARING 207 1
13 GB9877.1 % P} B SEAL RING B-45X62X8 1

25/08/2014
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Purchase Parts I:Wlﬂ 633

Eo02-11  JR3LES
FIG02-11 HEADSTOCK
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GWGI 63': Purchase Parts

]

i 02

HEs 02-11 HEADSTOCK

FIG No.

Kl ks i52 B G B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02—-167 |4} 4 OIL DISTRIBUTION PIPE 1
2 CW6163C—02-196 | #% % PLUG |
3 GB71 A #] SCREW M8X12 1
4 GB73 LA %] SCREW M10X12 1
5 JB/GQO318 i %€ PLUG 71/8” |
6 GB67 A £] SCREW  M6X12 3
7 GB5646 P AEEEAEE  EXPANDING TUBE CONNECTOR 4 6
8 GB5646 PIGERESAEE  EXPANDING TUBE CONNECTOR 6 1
9 GB5646 POREEEI4SE  EXPANDING TUBE CONNECTOR 1 2
10 Y91-1 % B J. W2 R} PIPE JOINT NUT MI0XI 6
11 Yo1-1 % B 3 W2 B} PIPE JOINT NUT MI2X1.25 1
12 Yo1-1 % B 3 W2 B} PIPE JOINT NUT MI6X1.5 2
13 JB/GQ0314 #1114 W2 B} CLOSED TUBULAR NUT G1/2” 2
14 JB/GQ0306 s % PIPE CLAMP 23 1
15 GB1527 | % COPPER PIPE ¢ 6X0.5X180M |
16 GB1527 il % COPPER PIPE ¢ 4X0.5X450M 3
17 GB1527 | % COPPER PIPE ¢ 4X0.5X190M 1
18 GB1527 5l # COPPER prpp ®4X0-XBOM -y
19 GB1527 il % coppEr pip @ OX0-SXISM |
20 GB1527 | 4% COPPER PIPE ¢ 10X1X520M 1
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CW6163C

Elo2-12  JRL4
FIG02-12 HEADSTOCK
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Parts List for CW6280E (L587)

cws‘ 63[: Purchase Parts

w02 PRLAH

%U%. 02—12 HEADSTOCK

FIG No.

Kl E)ys i52 2R B {oRan

POSITION No. PART No. DESCRIPTION 'TY REMARKS
1 CW6163C—02—119 |4} WASHER 1
2 CW6163C—02—137 JiEE 2] ADJUSTING SCREW 1
3 CW6163C—02—148 |4 # CAM 1
4 CW6163C—02—149 7 W SMALL SHAFT 1
5 CW6163C—02—150 23 # DIAL DISC 1
6 CW6163C—02—153 | I# g NUT 1
7 CW6163C—02—152 |41  SHIFTING ARM 1
8 CW6163C—02—154 | fir & LOCATION PIN 1
9 CW6163C—02—151  |F #§ B HAND WHEEL 1
10 CW6163C—02—155 € fr #% LOCATION PAD 1
11 CW6163C—02—-157  |$k He SHIFTER FORK 1
12 CW6163C—02—-158 | fL. # SHIFTER ARM 1
13 CW6163C—02-159 |/ i SMALL SHAFT 1
14 CW6163C—02—161A |#& 3 M PLATE 1
15 CW6163C—02—172 |4 + PIN 1
16 CW6163C—02—-182 |F Wi HANDLE 5
17 CW6163C—02—186 | #F M PLATE 1
18 CW6163C—02-200 |F #§ #F SHANK ROD 1
19 G867 i £] RIVET 10
20 GB1096 b # FLAT KEY 5X5X16 3
21 GB2089 gt ¥ SPRING 1.6X12X22 2
22 GB894. 1 PRSI SNAP RING 20 1
23 GB308 ) Bk STEEL BALL ¢ 14G200b 2
24 GB117 B # %Y TAPER PIN A—4X24 3
25 GB68 LA £] SCREW M6X12 3
26 CW6163C—02—-036 P8 45 W ADJUSTABLE CAP 1
27 GB71 R £] SCREW M6X12 3
28 GB119 H #4 CYLINDRICAL PIN A—8X20 1
29 Q99-1 %= SLEEVE B16 1
30 GB3452.1 ORI%EIE  O—RING 35.5X2.65 1
31 GB67 W2 £] SCREW M3X6—-7Zn.D 2

25/08/2014
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Purchase Parts I:Wlﬂ 633

Eo02-13 L5
FIG02-13 HEADSTOCK
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CW6163C

Parts List for CW6280E (L587)

Purchase Parts

PRAR

e 02

HEs 02—13 HEADSTOCK

FIG No.

Kl ks (i552 HFR B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02-036 | i 1 ADIJUSTABLE CAP 2
2 CW6163C—02—138A |#k &t SHIFTER FORK 1
3 CW6163C-02-137 | % #%%¥] ADJUSTABLE SCREW 2
4 CW6163C—02—-129 |4  F PIN 1
5 CW6163C—02—130 |#%  #F CONNECTING PLATE 1
6 CW6163C—02—135 |4  #F SHIFTER ARM 1
7 CW6163C—02—136  |/Iv i SMALL SHAFT 1
8 CW6163C—02—133 |#f  # SHIFTER ARM 1
9 CW6163C—-02—139  |3Z Z SUPPORT 1
10 CW6163C—02—140 |4  #F SHIFTER FORK 1
11 CW6163C—02—141 | % SHAFT 1
12 CW6163C—=02—143 |4  #F SHIFTER ARM 1
13 CW6163C—02—144  |/[\ i SMALL SHAFT 1
14 CW6163C—02—145 |XV4h  SHAFT 1
15 CW6163C—02—142A |4  #F SHIFTER ARM 1
16 CW6163C—02—146 |4  #F SHIFTER ARM 1
17 CW6163C—02—147 |4  #F SHIFTER ARM 1
18 GB71 L ¥] SCREW M6X8 1
19 GB1096 F # FLAT KEY 5X5X16 4
20 GB70 L ¥] SCREW M8X40 2
21 GBI119 & # #§ CYLINDRICAL PIN A—8X20 2
22 Q99-1 £ SLEEVE B16 2
23 CW6163C—02-204 | % ¥ BLOCK 2
24 Q56—1 % PLUG 20n6 1
25 Q561 % PLUG B30n6 1
26 CW6163C—02—-172 |&§  F PIN 1
27 GB71 L ¥] SCREW MS8X10 1

25/08/2014
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Purchase Parts I:Wlﬂ 630

Eo02-14  JRLFS
FIG02-14 HEADSTOCK




Page 39

CW6163C

Parts List for CW6280E (L587)

Purchase Parts

kA

w02

HER 02—14 HEADSTOCK

FIG No.

Kl ks i52 B G B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02—118 | T ## p HOUSING |
2 CW6163C—02—119 |4 WASHER 1
3 CW6163C—02—120 |s& fr & LOCATION PLUG |
4 CW6163C—02—121 | F ## p HOUSING |
5 CW6163C—02—122  |i® £z & SCREWED SLEEVE |
6 CW6163C—02—123  |sgfirfE LOCATION PAD 1
7 CW6163C—02—124 |/Iv %l SMALL SHAFT 1
8 CW6163C—02—125 |4  #F SHIFTER ARM |
9 CW6163C—02-127 [& % SHIFTER ARM 1
10 CW6163C—02—134  [i%  #F CONNECTING PLATE 1
11 CW6163C—02—136  |/In %l SMALL SHAFT 1
12 CW6163C=02—135 |4  #F SHIFTER ARM |
13 CW6163C—02—137  |J4% 24T ADJUSTABLE SCREW |
14 CW6163C—02—138A |#&  #t SHIFTER FORK 2
15 CW6163C—02—-199  |F #§ #F SHANK ROD 2
16 GB68 LA #] SCREW M6X12 3
17 GBI117 & % %4 TAPER PIN A—4X24 2
18 GB894.1 PP SNAP RING 16 1
19 GB2089 i % SPRING 1X7X25 2
20 GB308 4 Bk STEEL BALL ¢ 9.5G200b 2
21 GB3452.1 Ol %18 O—RING 17X2.65 1
22 GB3452.1 ORI O—RING 35.5X2.65 1
23 CW6163C—02-203  |%f % SLEEVE |
24 CW6163C—02-036  |id 5 8 ADIJUSTABLE CAP |
25 CW6163C—02-129 |4  + PIN |
26 GB71 LA #] SCREW M6X12 2
27 GB1096 - 4 FLAT KEY 5X5X16 3
28 CW6163C—02-182 |  #j HANDLE 2

25/08/2014
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Purchase Parts I:Wlﬂ 633

EB02-01 D113%F4
FIG B02-01 D11SPINDLE



Page 41

Parts List for CW6280E (L587)

Purchase Parts

CW6163C

kA

i) 02
GROUP
MEE B02—-01 HEADSTOCK
FIG No.
SH =7 5 2R o B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—02D—-080 | #li MAIN SPINDLE 1 [P SoODLE BORE
1 CWe6163C-B02-015 |F i MAIN SPINDLE 1 DllgFPH\i)DlLB% HIIBISRE
2 CW6163C—02D—201 |4 % CAM 6 [P SPIDLE BORE
2 CW6163C-B02-201 | % CAM 6 (P FINDLE BORE
3 CW6163C—02D—202  |FRAr#EET SPACING SCREW 6  |DI1 SPINDLE
4 GB2089 P % SPRING 1.2X7X30 6  |DII SPINDLE

25/08/2014
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Purchase Parts GWﬁi 630

1 Koa-01  TIHZ R

FIG04—-01 SLIDE AND SADDLE



Page 43

CW6163C

Parts List for CW6280E (L587)

Purchase Parts

TIEE B R

w04

GROUP SLIDE AND SADDLE

ks 04—01

FIG No.

Kl Ly = HFR o B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—04—011A | %% # SWIVEL PLATE 1
2 CW6163C—04—012 /NJJZRA TOP SLIDE 1
3 CW6163C—04—013 E # COVER PLATE 1
4 CW6163C—04—016 J5 JJ %2 TOOL POST 1
5 CW6163C—04—017 F #§ )W HOUSING 1
6 CW6163C—04—018 T W #F SHANK ROD 1
7 CW6163C—04—019 JJZEEFF TOOL CARRIER SCREW 1
8 CW6163C—04—020 e £k NUT 1
9 CW6163C—04—021 B 2% 3% FLANGE 1
10 GB83 i 4T SCREW M16X70 12
11 CW6163C—04—027 #l; A SPIN BOLT 1
12 CW6163C—04—024 JI&RsE s GIB STRIP 1
13 CW6163C—04—023 FE # PLUG 1
14 CW6163C—04—026 2% 2% # FLANGE 1
15 CW6163C—04—025 1k #§ £ STOPING PIN 1
16 CW6163C—04—028 JE4i55%% PRESSED SPRING 1
17 CW6163C—04—032 o ¥ SPRING 1
18 CW6163C—04—031 £ fir % LOCATION PIN 1
19 CW6163C—04—033 T i 4 HANDLE BODY 1
20 JB/GQ0467 4y BEE % DIAL RING B—80X18X100 1 % SET
21 GB308 | ¥k STEEL BALL & 21G200b 1
22 GB117 B 4 #4 TAPER PIN A—4X24 1
23 GB117 B #: % TAPER PIN A—5X30 1
24 GB78 i £] SCREW  MI12X16 1
25 GB70 oY 4] SCREW  MI10X20 4
26 CW6163C—04—035 + i HANDLE 1
27 GB895.2 T F4NZ2 349 SHAFT WIRE BLOCK RING 16 1
28 GB1096 S # FLAT KEY 5X5X16 1
29 GB1155 7E 3 3 OIL NIPPLE 10 2
30 CW6163C—05—023 JE# %] ADJUSTABLE SCREW 2
31 GB1099 2 [/ 4 WOODRUFF KEY 10X32 1
32 GB4141.1 T i HANDLE 8X63X16—DL:Cr 1
33 CW6163C—04—030 HH WASHER 4
34 CW6163C—04—029 ki % SPACER 4
35 GB301—64 Hh 7% BEARING 8104 2
36 GB894.1 gl P4 SNAP RING 35 1
37 CW6163C—04—022 | s % CAM 1
38 GB301—64 Hh 7#& BEARING 8107 1
39 GBS812 12 B} ROUND NUT MI16X1.5 2

25/08/2014
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Parts List for CW6280E (L587)

CW6163C Purchase Parts

@wa 05 AL SYS IR i

JEs  05-01 SLIDE AND SADDLE

FIG No.

Kl LS 552 HFR e {opas

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—05—-011A |}k  # SADDLE CASTING |
2 CW6163C—05-012 | JJZ F# CROSS—SLIDE |
3 CW6163C—05—018A | 22 #t ANTI-DUST PAD 1
4 CW6163C—05-053 |2%  #t COVER |
5 CW6163C—05-019 |2  Ht COVER |
6 CW6163C—05—-029 | 4% GIB |
7 CW6163C—05—-020 |JE  #t PRESSURE BLOCK |
8 CW6163C—05—-021 |JE  #t PRESSURE BLOCK |
9 CW6163C—05—-027 |JE  #t PRESSURE BLOCK |
10 CW6163C—05—-028 |JE  #t PRESSURE BLOCK |
11 CW6163C—05—-038 |  #t PRESSURE BLOCK |
12 CW6163C=05—051 [Tl 44 PIN |
13 CW6163C—05-035A  |Bjj 2 #t ANTI-DUST PAD 2
14 CW6163C—05-043 |2  Ht COVER |
15 CW6163C—05-050  |Pj ¥ ¥ SHIELD COVER |
16 SG79 % PLASTIC SOFT PIPE it ¢ 4X820 1
17 SG79 ® ¥ % PLASTIC SOFT PIPE i ¢ 4X340 1
18 CW6163C—05-015  |[i s 4 LOCK BUSH |
19 CW6163C—05—023 | i%] ADJUSTING SCREW 2
20 CW6163C—05-037A  |Fx 22 $& ANTI-DUST PAD 2
21 GBT71 #2 4T SCREW MI10X16 |
22 GB5782 LS £] SCREW M12X35 4
23 GB5782 #2247 SCREW M8X16 6
24 GB68 #2 4T SCREW M6X12 6
25 GB65 42 4T SCREW M6X40 2
26 GB70 #2247 SCREW MI12X35 3
27 GB70 #2247 SCREW MI12X70 |
28 GB37 #2 4T SCREW MI12X45 4

25/08/2014
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts

CW6163C

wa 05 ALY IR

WEs 05-01 SLIDE AND SADDLE

FIG No.

K Ly s "5 R o {oRas

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
29 GB119 @ #: 44 CYLINDRICAL PIN A-8X16 1
30 GB119 @ #: 45 CYLINDRICAL PIN A-12X22 1
31 GBS83 2 #T SCREW M16X80 1
32 GB70 2 T SCREW M12X70 2
33 GB70 2 #T SCREW M16X75 2
34 Qs56—1 ¥ 2% PLUG 25 1
35 Qs56—1 ¥ % PLUG 22 2
36 GB1155 i ¥ # OIL NIPPLE 16 2
37 GBY7.1 #H 5 WASHER 12 4
38 GB6170 2 f NUP M16 4
39 GB2089 i % SPRING 1X7X17 1
40 GB308 ¥ Bk STEEL BALL ¢ 8G200b 1
41 GB93 PRk B SPRING WASHER 8 6
42 GB67 2 #T SCREW M6X12 6
43 GB2089 ¥ % SPRING 2X10X28 2
44 CW6163C—05—046 |44 # BED PIECE 2
45 GBI1155 7 i # OIL NIPPLE 10 1
46 JB/GQ0348 % 4 3k PIPE JOINT 4 1
47 JB/GQ0348 % 4 3k PIPE JOINT 4 1
48 GB118 B % % ROUND TAPER PIN A—10X80 2
49 GB1160.2 M A% OIL SEAL A-20 1
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CWGI 63': Purchase Parts

&05-02 T2 Rk

FIG0O5 02 SLIDE AND SADDLE
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts

CW6163C

wa 05 TI58 % PR
W 05-02 SLIDE AND SADDLE
FIG No.
K EpS 52 AR B B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—05-014 | J%e# )y ADJUSTING PLATE 4
2 CW6163C—-05-016 |48 & NUT 1
3 CW6163C—05—-013A | % L. LEAD SCREW 1
4 CW6163C—05-044 |#li % SPACER 1
5 CW6163C-05-025 |#§ % GEAR 1
6 CW6163C—05-026 |7 % i FLANGE 1
7 JB/GQ0454 4h B % SPACER 1
8 JB/GQO467 5% J& # SCALE RING B-100X18X100 1 £SET
9 GB812 B %2 £ ROUND NUT MI18X1.5 2
10 GB301—64 # 7k BEARING 8104 2
11 CWA6163C—05—049A | a4 F# POP—OFF HANDLE 1
12 JB/GQ0452 4 % SPACER C-28X40 2
13 GB891 4 SNAP RING B-22 1
14 GB68 L #] SCREW M5X12 1
15 GB71 L ¥] SCREW M6X8 2
16 GB1096 - g FLAT KEY 5X5X14 1
17 GB1096 St #t FLAT KEY 5X5X16 1
18 GB1099 A 57 4t WOODRUFF KEY 6X22 1
19 GB1155 il # OIL NIPPLE 10 2
20 GB5783 L ¥] SCREW M10X30 4
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cwa‘ 63': Purchase Parts

23

E06-01 1EMA
FIG06-01 APRON
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts

CW6163C

>

. ]

s 06-01 APRON

FIG No.

Kl Ly s AR s B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—06—011  |{@Hi4ifk APRON CASTING 1
2 CW6163C—06—059  |3% COVER 1
3 CW6163C—06—142A | [fi ¥ PLATE 1
4 CW6163C—06—038 |43 % GIB 1
5 CW6163C—06—-078  |£ SLEEVE 1
6 CW6163C—06—034 |2 ¥ SCREW 5
7 CW6163C—06—062 | % OIL PLUG 1
8 CW6163C—06—-035  |% SLEEVE 1
9 CW6163C—06—138 |48 SLEEVE 1
10 CW6163C—06—127 | Hs GASKET 1
11 GB1527 ® 4% COPPER PIPE & 6X0.5X160M 1
12 GB1527 ® % COPPER PIPE ¢ 8XIX575M 1
13 GB1527 i % COPPER PIPE ¢ 6X0.5X60M 1
14 GB67 LA #T SCREW M3X6—Zn.D 4
15 GB71 LA #T SCREW MI12X16 2
16 GB70 LA #T SCREW MS8X20 8
17 GB5650 ¥ K SCREW A—8 |
18 GB5651 #H CONE SPACER A-8 1
19 GB3452.1 ORV%LE O—RING 17X2.65 1
20 JB1160.2 i} ¥r OIL WINDOW  A-20 |
21 GB308 | ¥k STEEL BALL  ¢9.5G200b 2
22 GB2089 G % SPRING 1.6X8X22 1
23 GB6172 82 £k NUT M10 6
24 JB/GQO318 # % OIL PLUG  Z1/2” 1
25 GB2089 G % SPRING 1.6X8X45 1
26 * £ 2% WOOL ROPE £160 1
27 QJ/D2 06.08.1 LS HE2s OIL CORE SUPPORT  0.5X25 8
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ﬁwm 630 Purchase Parts

&06-02 TEH
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts CW6163C
S
#wa o 06 BT
e 06-02 APRON
FIG No.
Kl LS 552 HFR g {opas
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—06—012  |VIIl4h  SHAFT |
2 CW6163C—06—013 | # # GEAR |
3 CW6163C—06—043 [/ %l SMALL SHAFT 1
4 CW6163C—06—044 | %31 BUSH 1
5 CW6163C—06—045 | # GEAR 1
6 CW6163C-06—125 |4y fE ¥f SCALE RING |
7 CW6163C—06—-047 |4 % SPACER |
8 CW6163C—06—046 | % ¥+ GRADUATED INNER RING |
9 CW6163C—06—126 |3 % J PLATE SPRING 1
10 JB/GQ0453 M B & CONE SPACER 40X14 1
11 JB/GQ0453 M ks & CONE SPACER 40X10 1
12 CW6163C—02—119 |4 WASHER |
13 JB/GQ0453 M ks & CONE SPACER 35X4 1
14 94340 Hh #& BEARING 40X50X38 1
15 GB1096 F # FLAT KEY 8X7X28 1
16 GB894.1 P4 SNAP RING 35 1
17 GB8%4.1 FPEPsE SNAP RING 40 |
18 GB71 i %7 SCREW M6X12 2
19 GB68 i %7 SCREW M6X12 1
20 GB65 8% 4T SCREW M8X20 3
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CW6163C

&06-03 M 7

FIG06-03 APRON
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts

CW6163C

>
w06 B
Wit 06-03 APRON
FIG No.
Kl ks i52 2R e {oREs
POSITION No. PART No. DESCRIPTION 'TY REMARKS
1 CW6163C—06—014  |¥% RING 1
2 CW6163C—06—141A |F  # HAND WHEEL 1
3 CW6163C—06—015 |#  # GEAR 1
4 CW6163C—06—016A |&% & F COUPLIING 1
5 CW6163C—06—017A |#  # GEAR 2
6 CW6163C—06—018 | % SHAFT 1
7 CW6163C—06—119 |3 2% # FLANGE 1
8 JB/GQ0453 W ks & CONE SPACER 30X16 1
9 GB71 L ¥ SCREW M6X12 2
10 GB72 2§ SCREW M6X20 1
11 GB1096 S 4 FLAT KEY 6X6X28 1
12 GB1096 S # FLAT KEY 8X7X20 1
13 GB893.1 FPEPLE SNAP RING 55 2
14 205 #1 7 BEARING 25X52X15 1
15 106 i 7 BEARING 30X55X13 1
16 7000106 B 7& BEARING 30X55X9 4
17 GBY877.1 @ i B SEAL RING B-25X47X7 1
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ﬁWﬁi 630 Purchase Parts

11 P Eoe-04 THH
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts

CW6163C

>
#wa o 06 { b A
e 06-04 APRON
FIG No.
K LS 552 HFR g {opas
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—06—-019 | # GEAR 2
2 CW6163C—06—020 | # WORM 1
3 CW6163C—06—-021 | %l SPLINE 1
4 CW6163C—06—-023 |{ % GEAR 1
5 CW6163C—06—024 |4 WASHER 2
6 CW6163C—06—080 | % SHAFT |
7 CW6163C—06—042 | %5 BUSH |
8 CW6163C—06—-087 |$k X SHIFTING FORK |
9 CW6163C—06—058 | 4} + PIN |
10 JB/GQ0452 B %& SPACER  32X32 |
11 CW6163C—06—041 | % SLEEVE |
12 JB/GQ0488 W B SPACER |
13 GB8%4. 1 FapE s SNAP RING 25 |
14 GB8%4. 1 PP SNAP RING 30 |
15 GB71 #2 4 SCREW M6X12 3
16 GB71 #2 4 SCREW M8X16 1
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ﬂWﬁi 63': Purchase Parts
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts

CW6163C

>
w06 G
WS 06-05 APRON
FIG No.
Kl ks (i557 HFR o Bk
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—06—014 (k% SPACER 1
2 CW6163C—06—024 | ¥ GEAR 2
3 CW6163C—06—022 |4 WASHER |
4 CW6163C—06—027A | X%k SHAFT 1
5 CW6163C—06—028 | ¥ GEAR 1
6 CW6163C—06—040 |7 % it FLANGE 1
7 CW6163C—06—016A |45 & + COUPLING 1
8 JB/GQ0453 W b & CONE SPACER 30X16 1
0 GB71 LA £] SCREW M6X8 2
10 GB1096 b2 # FLAT KEY 8X7X20 1
11 GB893.1 PP SNAP RING 55 2
12 205 7k BEARING 25X52X15 1
13 7000106 Hh 7#& BEARING 30X55X9 4
14 106 #i 7 BEARING 30X55X13 1
15 GB71 2 I SCREW M6X12 2
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cwa‘ 63': Purchase Parts

Klo6-06 TEMGE
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts

CW6163C

>
w006 AR
Wi 06-06 APRON
FIG No.
K by s 5 HFR B B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—06—024 | # WASHER 1
2 CW6163C—06—029A | XT#h SHAFT 1
3 CW6163C—06—030 | % i GEAR |
4 CW6163C—06—088A | Y & CAM 1
5 CW6163C—06—081 | # X SHIFTING FORK 1
6 CW6163C—06—080 | #fi ROD 1
7 CW6163C—06—146A | % SPACER 1
8 JB/GQ0488 #% ¥ SLIDE BLOCK 1
9 CWe6163C—06—-057 | 4§  + PIN 2
10 GB71 2 ¥] SCREW M6X8 2
11 GB71 2 £] SCREW M8X16 1
12 GB71 2 %] SCREW M8X10 1
13 GB894.1 P4 SNAP RING 25 1
14 GB118 @ 45 ROUND TAPER PIN A—6X45 1
15 JB/GQ0452 # & SPACER 1
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Parts List for CW6280E (L587)

25/08/2014

Purchase Parts

CW6163C

>
- T
s 06-07 APRON
FIG No.
Kl LS (552 HFR e B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—06—031 | JF&i28 HALF NUT 2
2 CW6163C—06—032 | JF&#2EE FfK UPPER HALF NUT SUPPORT 1
3 CW6163C—06—033 & 2B K LOWER HALF NUT SUPPORT 1
4 CW6163C—06—035 |4 SPACER 1
5 CW6163C—06—122 | #fi SHAFT |
6 CW6163C—06—135 |#  #F CONNECTING ROD 2
7 CW6163C—06—123 |4  F PIN 1
8 CW6163C—06—039 |4 P CONVEX BLOCK 1
9 CW6163C—06—120 | %% BUSH 1
10 CW6163C—06—145 | sgfirdijd] LOCATION PAD 1
11 CW6163C—06—-129 | F ## ¥ SHANK ROD 1
12 CW6163C—02-182 |+  Hj HANDLE 1
13 QJ/D2 06.06.2/31 | F #i i HOUSING #B—12X22 |
14 GB68 LA #] SCREW M6X12 6
15 GB71 #2 %7 SCREW M6X8 1
16 GB71 #2 %7 SCREW M10X40 1
17 GB6172 2 fF NUT M10 1
18 GB117 @ # & ROUND TAPER PIN A—6X80 1
19 GBI117 @ #E 45 ROUND TAPER PIN A—6X35 1
20 GBI117 @ # & ROUND TAPER PIN  4X35 1
21 GB2089 i % SPRING 1.2X7X25 1
22 GB308 % #k STEEL BALL $ 8G200b 1
23 GBS878 B 4= B CYLINDRICAL PIN  10X45 1
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Purchase Parts ﬂwm 630
\ i

- THARAE

s 06-08 APRON

FIG No.

K Ly 5 HFR B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—06—060 |1 HOUSING 1
2 CW6163C—06—061  |F #i JE SHIFTING FORK 1
3 CW6163C—06—-063  |F #i i SHIFTING FORK 1
4 CW6163C—06—064 |+ ¢ 3% CROSS COVER 1
5 CW6163C—06—-065 | F i i HANDLE COVER 1
6 CW6163C—06—066 |F #i #F SHANK ROD 1
7 CW6163C—06—067 |F Wi HANDLE CAP 1
8 CW6163C—06—068 |F Wi NUT 1
9 CW6163C—06—-069 | L» #§ ECCENTRIC PLUG 1
10 CW6163C—06—070  |% SPACER 1
11 CW6163C—06—071 | & SPACER 1
12 CW6163C—06—073  |#f SHAFT 1
13 CW6163C—06—072 | % SHAFT 1
14 CWe6163C—06—074  |BE 4 & COUPLING SLEEVE 1
15 CW6163C—06—075  |#2 4] SCREW 1
16 CW6163C—06—076 |42 H NUT 1
17 CW6163C—06—077  |#k P SHIFTING FORK 1
18 CW6163C—06—082  |# WASHER 1
19 JB/GQ0452 h % SPACER 2
20 GB71 [ #] SCREW M6X12 1
21 GB71 LA £] SCREW M5X8 1
22 GB72 iEX £] SCREW M8X12 1
23 GB65 i3 £] SCREW M6X12 1
24 GB70 e %] SCREW M8X16 1
25 GB72 A £T SCREW M6X12 1
26 GB6173 2 B NUT M16X1.5 1
27 GB93 #H B WASHER 6 1
28 GB119 B # %4 CYLINDRICAL PIN  A—8X45 1
29 GB119 B #: %5 CYLINDRICAL PIN  A-10X4 1
30 JB/GQ0453 W ks & CONE SPACER  30X4 1
31 GB894.1 Pt P4 SNAP RING 30 1
32 GB1096 T # FLAT KEY 6X6X40 1
33 GB118 #t %45 ROUND TAPER PIN A—8X35 1
34 GB2089 G % SPRING 0.8X9X25 1
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Purchase Parts

BT

CW6163C

)

WS 06-09 APRON

FIG No.

SEN =7 (57 2R s {iRES

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—06—091  |{§ % GEAR 1
2 CW6163C—06—092 | #%$# SEALING WASHER 1
3 CW6163C—06—093 | % SPACER 1
4 CW6163C—06—-094 | # GEAR 1
5 CW6163C—06—096 | Itk STAR 1
6 CW6163C—06—098 | % BUSH 1
7 CW6163C—06—100 | % SHAFT 1
8 CW6163C—06—101  |{%§ # GEAR 1
9 CW6163C—06—102 |%& SLEEVE 1
10 CW6163C—06—103 | WASHER 1
11 CW6163C—06—104 |3 CAP 1
12 CW6163C—06—105  |# WASHER 1
13 CW6163C—06—106 (12 %= NUT 1
14 CW6163C—06—107 | WASHER 1
15 CW6163C—06—108 #2239 FLANGE 1
16 CW6163C—06—110  |{§ # GEAR 1
17 CWe6163C—06—111  |&54& T COUPLING 1
18 CW6163C—06—112 |44 1 COUPLING 1
19 CW6163C—06—113  |#7 #F LINK 1
20 CW6163C—06—114 |5 % GUIDING SLEEVE 1
21 CW6163C—06—115  |##% #F WORM 1
22 CW6163C—06—116 | % SPLINE 1
23 CW6163C—06—117  |{§ % GEAR 1
24 CW6163C—06—140 |42 £} NUT 1
25 CW6163C—06—147  |%i % SHAFT SLEEVE 1
26 GB2089 # % SPRING 0.5X3X11 3
27 GB2089 @ % SPRING  8X50X95 1
28 GB71 ¥ %7 SCREW  M6X10 1
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CI6163C Purchasc Parts
N1 ey
w06 {E)E‘J *}i T
FIG No.
SH S 5 2R = B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
29 GB71 L £] SCREW  M6X12 1
30 GB71 L £] SCREW  MS8X10 1
31 GB71 L £] SCREW  MI10X12 1
32 GB71 L £] SCREW  MS8X16 1
33 GB1096 F # FLAT KEY 6X6X20 1
34 GB1096 A # FLAT KEY 8X7X40 1
35 QJ/D2 06.01.6 M A4 SET FLAT KEY B-8h9X7X60 1
36 GB1096 F # FLAT KEY 6X6X16 1
37 C—31-1-35 W PIN 3
38 CW6163C—06—124 | % % SPACER 1
39 7205 B 7k BEARING  25X52X16.5 2
40 1000908 B 7& BEARING  40X62X12 2
41 GBI119 I # #§ CYLINDRICAL PIN A—8X35 1
42 GB894. 1 FpEF B SNAP RING 22 1
43 C31-1-34 % 1 ROLLER 1
44 GB70 L ¥] SCREW M6X12 3
45 GB93 # WASHER 8 3
46 GB921 ez i CLAMPING RING 30 1
47 QI/D2 06.01.4 # 3 BLOCK 7X4 1
48 GB70 L £] SCREW  MS8X20 4

&06-09 M
FIG06-09 APRON
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CW6163C

Parts List for CW6280E (L587)

Purchase Parts

1 M AH

%] 06

WS 06-10 APRON

FIG No.

E ErS 32 e e B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—06—-048 | F #f B2 HOUSING 1
2 CW6163C—06—-049 | F #§ B HOUSING 1
3 CW6163C—06—-050 | i #F CONNECTING ROD 1
4 CW6163C—06—051 | FL ¥ SHIFTING BAR 1
5 CW6163C—06—-052 |3 % & PUMP BODY 1
6 CW6163C—06—-053  |{f %€ PISTON 1
7 CW6163C—06—-054 |3l & 3% COVER PLATE FOR OIL PUMP 1
8 CW6163C—06—055  |J& W # OIL-FILTER 1
9 CW6163C—06—121 |44 PINS 2
10 CW6163C—06—-128 |+  Hi HANDLE ROD |
11 CW6163C—06—143  |F  f§ HANDLE CAP |
12 CW6163C—06—144 | & SPACER 1
13 CW6163C—02—119  |# PLUG 1
14 CW6163C—02-182 |+  Hi HANDLE CAP |
15 JB/GQ0453 W FE %& CONE SPACER  45X4 1
16 GB71 e %7 SCREW  M5X6 1
17 GB68 e %7 SCREW  M6X12 1
18 GB65 LA %7 SCREW  M6X12 2
19 GB68 e %7 SCREW  M6X20 1
20 GB117 @ #E %4 ROUND TAPER PIN A-3X24 1
21 GB2089 i % SPRING 0.5X3.5X17 2
22 GB2089 i % SPRING 1.6X16X95 1
23 GB91 J O & SPLIT PIN  2X16 2
24 GB894.1 PFET4E SNAP RING 45 1
25 QJ/D2 06.01.6 AN T4 SET FLAT KEY 8hoX7X55 1
26 JB/GQ0431/32 PA424T ADJUSTING SCREW 8 2
27 JB/GQ0431 % 4 W SAFETY VALVE 1
28 GB119 & # % CYLINDRICAL PIN A-5X8 2
29 GB308 % Bk STEEL BALL $ 5G200b 2
30 GB65 LA ¥] SCREW M6X16 3
31 i) M COPPER NET 16/cm 30X100 1
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CW6163C Purchase Parts
N N\ Lo

w07 ik 2 A

%% 07—01 GEARBOX

FIG No.

K Eps 5 AR e Rk

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—07-011 |44k GEARBOX CASTING 1
2 CW6163C—07-012 |fij  #% FRONT COVER 1
3 CW6163C-07-059  |J5 #% #Hht REAR COVER 1
4 CW6163C-07-106 | . % UPPER COVER 1
5 CW6163C—07—-109A |[#; % MARK PLATE 1
6 CWo6163C—07-111 |#4  # BAFFLE 1
7 CW6163C—07-090A  |#K4¥#:k HOSE CONNECTOR 1
8 CW6163C—05—046 |4 GASKET 2
9 GB67 #2247 SCREW  M3X6 6
10 GB65 #2 4T SCREW  M6X12 1
11 GB68 L £] SCREW  M6X12 14
12 GB67 B2 £ SCREW  M6XS8 2
13 GB65 42 4T SCREW  M6X35 2
14 GB70 42 4T SCREW  MS8X20 19
15 GB70 #2 4T SCREW  M16X50 S
16 GB41 w2 B NUT M6 1
17 GB118 @ % &5 ROUND TAPER PIN  A—8X40 2
18 GB118 @ % & ROUND TAPER PIN A-12X60 2
19 GB2089 i % SPRING 1X10X19 2
20 JB/GQ0332 #H 5 WASHER 33 1
21 D2J69—1 Bi % B LOCKING RING 1
2 HG4-761-74  |{ifile%§ OIL RESISTANCE TUBE 32X220| 1 | etsmn
23 GB1527 % 4% COPPER PIPE ¢ 6X1X120M 1
24 SG79 B W 4% PLASTIC SOFT PIPE it $ 4X80 1
25 GB1527 % 4% COPPER PIPE ¢ 6X1X230M 1

25/08/2014
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CI6163C Purchasc Parts
N I\ Lot

ma 07 ik 21 A

ot o GEARBOX

FIG No.

Kl Ly (6557 7R B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—07-013 |/ ¥ 2% LEFT END COVER 1
2 CW6163C—-07-014  |I#f I SHAFT 1
3 CW6163C—07-016  |[& #2 £} ROUND NUT 1
4 CW6163C—07-017 |44 WASHER 1
5 CW6163C—07-018 | i GEAR 1
6 CW6163C—07-019 | i GEAR 1
7 CW6163C—07-020  |I14h II SHAFT 1
8 CW6163C—07-021 | i GEAR 1
9 CW6163C—07-022  |#§  # GEAR 1
10 CW6163C—07-023  |{§  # GEAR 1
11 CW6163C—07-024 |} # GEAR 1
12 CW6163C—07-025 | 4 GEAR 1
13 CW6163C—07-026 |} ¥ GEAR 1
14 CW6163C—07-027  |# % GEAR 1
15 CW6163C—07-028 | i GEAR 1
16 CW6163C—07-029 | i GEAR 1
17 GB68 L4 #] SCREW M6X12 1
18 GB70 2 #] SCREW M10X20 3
19 GB1096 S 4 FLAT KEY  8X7X25 1
20 GB894.1 g4 SNAP RING 35 1
21 GB9877.1 #% $t [ SEAL RING B-35X55X8 1
22 CW6163C—07-117 |F% % SPACER 1
23 GB276—64 i 7& BEARING 205 1
24 GB276—64 i 7& BEARING 207 1
25 GB276—64 i 7% BEARING 109 2
26 GB276—64 i 7& BEARING 208 1




Page 74 Parts List for CW6280E (L587) 25/08/2014

Purchase Parts I:Wlﬂ 630

Elo07-03 A%
FIG07-03 GEARBOX



Page 75 Parts List for CW6280E (L587) 25/08/2014

CW6163¢ Purchase Parts
» A Vi

mwa 07 ik 2 4

s 07-03 GEARBOX

FIG No.

Kl Eps =2 2R B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—07-015 | i GEAR 1
2 CW6163C—07-030 | Vi V SHAFT 1
3 CW6163C—07-031 | i GEAR 1
4 CW6163C—07-032 | % GEAR 1
5 CW6163C—07-033 | i GEAR 1
6 CW6163C—07-034 |¥i  # GEAR 1
7 CW6163C—07-035 | VI4h VI SHAFT 1
8 CW6163C—07-036 |} BUSH 1
9 CW6163C—07-037 |% SLEEVE 1
10 CW6163C—07-038  |% SLEEVE 1
11 CW6163C—07-039 |44 B SPACER 1
12 CW6163C—07-040 |# 4144 LEAD SCREW SLEEVE 1
13 CW6163C—07-058 | 4 SPACER 1
14 CW6163C—07—108 |4 GASKET 1
15 GB71 #2 %7 SCREW  M6X12 1
16 GB70 % £ SCREW  M10X20 3
17 GB894.1 LTS SNAP RING 30 1
18 GB894.1 FpEF4 B SNAP RING 35 1
19 GB894.1 L1 SNAP RING 50 1
20 GB1096 S Ht FLAT KEY 8X7X50 1
21 GB117 B # %5 ROUND TAPER PIN A—8X55 2
22 QJ/D2 06.01.1 4 Bl SPACER 30 2
23 GB119 B # %5 CYLINDRICAL PIN  A—4X8 2
24 GB9877.1 % ¥ B SEAL RING  B—45X62X8 1
25 J14—6 B %2 £ ROUND NUT M39X1.5 1 £ SET
26 GB289—64 # 7k BEARING 943,/30 2
27 GB297-64 h #& BEARING 7205 2
08 GB301-64 h 7#& BEARING D8109 2
29 GB276—64 h 7#& BEARING D108 2
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CI6163C Purchase Parts
1 e

wa 07 it 2 A

s 0704 GEARBOX

FIG No.

Kl Ly i35 AR B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—07-041 |38 HOUSING 1
2 CW6163C—07-042  |III%h  III SPLINE |
3 CW6163C—07-043 |#  # GEAR 1
4 CW6163C—07-044  |#§ % GEAR 1
5 CW6163C—07-045 | % GEAR 1
6 CW6163C—07-046 | % i GEAR |
7 CW6163C—07-047 |1  # GEAR 1
8 CW6163C—07-048 | % i GEAR |
9 GB70 LA £] SCREW  M10X20 3
10 GB78 LA £] SCREW  M16X35 1
11 GB6172 A £ NUT M16 |
12 GB1096 S % FLAT KEY 8X7X25 2
13 GB894.1 FPEP4E SNAP RING 35 2
14 GB894.1 P4 SNAP RING 40 1
15 JB/GQ0453 W % SPACER 35X14 1
16 JB/GQO464 T m CAP 52 |
17 GB276—64 Hh 7& BEARING 205 |
18 GB276—64 Hh 7& BEARING 107 |
19 GB276—64 Hh 7& BEARING 7000108 2
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CW6163¢ Purchase Parts
YH O Lo
- oE 25 F
FIG No.
K ks i35 AR B {ixas
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—07-049  |IV4h IV SHAFT |
2 CW6163C—07-050 | % i GEAR 1
3 CW6163C—07-051 | i GEAR 1
4 CW6163C—07-052 |#  # GEAR |
5 CW6163C—07-053 | VIl  VII SHAFT |
6 CW6163C—07-054 | % i GEAR 1
7 CW6163C—07-055 |%fi & %& HOUSING |
8 CW6163C—07-056 #2 £ ROUND NUT |
9 CW6163C=07-057 | J¢fr$H:% ROD SPLICING SLEEVE 1
10 GB68 LA £] SCREW  M6X12 1
11 GB70 #2 4T SCREW  M10X20 3
12 GB119 ke #§ CYLINDRICAL PIN  A—4X8 2
13 GBI117 & #E %4 TAPER PIN A—8X55 |
14 GBI117 & #t %4 TAPER PIN A—8X50 |
15 GB894.1 kR4 SNAP RING 30 1
16 GB9877.1 % #f B SEAL RING B-30X50X7 1
17 QJ/D2 06.01.1 & SPACER 30 2
18 JB/GQ0453 e % SPACER 35X55 1
19 GB276—64 4 7k BEARING 107 |
20 GB276—64 4 7k BEARING 206 |
21 GB289—64 B 7#& BEARING 943,30 2
22 GB297—64 Hh #& BEARING 7205 2
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GW6163C Purchase Parts
N i

wal 07 45 A

Wiy 07-06 GEARBOX

FIG No.

SH =7 352 2R Bom B 7

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—07-060 | FH#i)fk HANDLE BLOCK 2
2 CW6163C—07-061 | %h SHAFT 1
3 CW6163C—07-062  [EfrH POSITIONING PAD 1
4 CW6163C—07-063 [k X SHIFTING FORK |
5 CW6163C—07-064 | %h SHAFT 1
6 CW6163C—07-065 |#L #F SHIFTING BAR 1
7 CW6163C-07-066  |#:#t CONSOLE PANEL 1
8 CW6163C—07-067 |/ %l SMALL SHAFT 1
9 CW6163C—07-068  |hi #F LINK |
10 CW6163C—07-088 |32 %2 SUPPORT 2
11 CW6163C—07-089 (¥ X SHIFTING FORK 1
12 CW6163C—=07-113 | FH#iff SHANK ROD 4
13 CW6163C—02—182  |F ## SLEEVE 6
14 GB68 1% %7 SCREW M6X12 4
15 GB70 % £T SCREW M8X20 5
16 GB117 4% ROUND TAPER PIN A-3X20| 4
17 GBI117 4% ROUND TAPER PIN A—4X24 1
18 GBI117 & 4% ROUND TAPER PIN A-5X35 1
19 GBI117 4% ROUND TAPER PIN A-5X24 1
20 GB117 4% ROUND TAPER PIN A-5X50| 2
21 GBI118 4% ROUND TAPER PIN A-8X30| 2
22 GB119 A% CYLINDRICAL PIN A-12X50 1
23 GB3452.1 #%5HE SEAL RING 11.2X2.65 1
24 GB2089 3 % SPRING 1.2X7X16 2
25 GB308 % ¥k STEEL BALL $ 8G200b 2
26 Q99-1 ¥ B SHIFTING PAD B12 2
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CW6163C
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GWGI 638 Purchase Parts
) L\ Y vir

ma 07 4T

s 07-07 GEARBOX

FIG No.

K by s "5 A = B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—07-069 | 4T #F SHIFTING BAR 1
2 CW6163C—07-070  |4T. #F SHIFTING BAR 1
3 CW6163C—07-071  |4T. #F SHIFTING BAR 1
4 CW6163C—07-072  |4T. #F SHIFTING BAR 1
5 CW6163C—07-073  |fi@ L» 4l ECCENTRIC SHAFT 4
6 CW6163C—07-074 |k P SHIFTING PAD 5
7 CW6163C—07-075  |THi &4 PIN 4
8 CW6163C—07-076  |5& fr % HOUSING 1
9 CW6163C—07-077 |F # HAND WHEEL 1
10 CW6163C—07-078  |#2 & ¥+ WEDGE BLOCK 2
11 CW6163C—07—-079  |¥# % RING 1
12 GB2089 g % SPRING 1.2X7X22 1
13 CW6163C—07-101  |¥% PLUG 1
14 CW6163C—07-104  |F #i 4 SHANK ROD 2
15 CW6163C—07-110  |[$4 ¥ PLATE 1
16 CW6163C—07-097 |kt FEED PLATE 1
17 CW6163C—07—096A | b7 ¥ PLATE 1
18 GB65 2 47 SCREW  M6X20 3
19 GB67 #2 47 SCREW  M6X25 2
20 GB72 2 47 SCREW  MI12X16 1
21 GB71 2 47 SCREW  M6X10 4
22 GB68 2 47 SCREW  M6X25 6
23 CW6163C—07-099  |Efri%%] SETTING SCREW 1
24 GB71 LA £] SCREW  M10X20 1
25 GB73 LA %7 SCREW  MI12X16 |
26 GB72 L #] SCREW  M6X8 1
27 GB117 B 4 %% TAPER PIN A—5X24 1
28 GB117 & 4 %4 TAPER PIN A—4X20 2
29 GBS867 w47 RIVETS  2X6 16
30 GB119 B’ H: 4 CYLINDRICAL PIN B—8X24 1
31 CW6163C—07-112 |44 % SPACER 2
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CWG6163¢ Purchase Parts
YH LA L

wa 07 i 2 7

Wi 07-08 GEARBOX

FIG No.

SEN = (5= %R e {iRES

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—07-080  |4L #F SHIFTING BAR 1
2 CW6163C—07-081 | F-Hifli HANDLE ROD 1
3 CW6163C—07-082 |4L #F SHIFTING BAR 1
4 CW6163C—07-083 | gfir# LOCATION PAD 1
5 CW6163C—07-084 | FHifli HANDLE ROD 1
6 CW6163C—07-085 | FHiz HOUSING 1
7 CW6163C—07-086  |4#L #F SHIFTING BAR 1
8 CW6163C—07-087  |# &t FORK SHIFTER 1
9 CW6163C—07-095 |45 #§ PLATE 1
10 CW6163C—07—-098 |4 GASKET 1
11 CW6163C—07-100 | %k PLATE 1
12 CW6163C—07—107 |4 GASKET 1
13 GB68 12 4T SCREW M6X16 1
14 GBI117 4% ROUND TAPER PIN A-4X24 1
15 GBI119 Rl4t% ROUND TAPER PIN A-6X16| 2
16 GB3452.1 %58 SEAL RING  11.2X2.65 1
17 GB3452.1 %58 SEAL RING  11.2X2.65 1
18 GB3452.1 %58 SEAL RING  15X2.65 1
19 GB1096 - # FLAT KEY 4X4X12 2
20 Q99-1 % B SPACER B-12 2

25/08/2014
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CW6163C Purchase Parts
+ ?/\

w08 EL I

GROUP

wrEs  08-01 CHANGE GEAR

FIG No.

Kl ks 5 HFR o {ipas

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—08—011 |4 # #Ht CHANGE GEAR PLATE 1
2 CW6163C—08—012 | #s GASKET 1
3 CW6163C—08—013 |  # GEAR 2
4 CW6163C—08—014A | 4% i PLATE 1
5 CW6163C—08—015 | {£ %t % SPLINE SLEEVE 1
6 CW6163C—08—016 | #s B WASHER 2
7 CW6163C—08—017A | #§  # GEAR 1
8 CW6163C—08—018A |5  # GEAR 1
9 CW6163C—08—019 | % SLEEVE 1
10 CW6163C—08—020 | % SHAFT 1
11 CW6163C—08—021 | {£ % % SPLINE SLEEVE 1
12 CW6163C—08—022 | #s B WASHER 1
13 CW6163C—08—023 [  # GEAR 1
14 GB5783 ¥ %7 SCREW  MI10X20 2
15 GB898 MWLk STUD A—M24X80 1
16 GB6170 2 B NUT M24 2
17 GB97.2 e B WASHER 24 1
18 GB1154 M ¥ OIL SEAL B-12 1
19 CW6163C—08—027 | ks % CONE SPACER 1
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ﬂWﬁi 63': Purchase Parts

fF AF

w09

GROUP

fiEs  09—01 ACCESSORIES

FIG No.

Kl L)y 5 2R B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 11 DBI1452 s DOUBLE END BOLT 6 Cl1%:4 SPINDLE
2 11 DB1453 HRMEE: NUT 6 |Cli:4 SPINDLE
3 CW6163C—09—011A | $320=) 4L 3-JAW CHUCK BACK PLATE 1 [Clid:4 SPINDLE
4 CW6163C—09C—-014 |$% #% & DRIVE PLATE 1 Cl1%:4 SPINDLE
4 CW6263C—09A—012 | # f& FACE PLATE 1 |Clid:4h SPINDLE
5 CW6163C—09C—015 |4 HANDLE 1 |Clid:4h SPINDLE
6 GB6170 [ £ NUT M20 1 Cl1F:4 SPINDLE
7 GB97.1 H#H [ WASHER 20 1 CI1F:4 SPINDLE
8 CW6163C—09D—011 | $320=)-F#1E 3-JAW CHUCK BACK PLATE DI13:4 SPINDLE
9 CW6163C—09D—012 |1  #F STUD 6 [DIlE:4 SPINDLE
10 GB70 LA #] SCREW MS8X16 6 [DIIF:4h SPINDLE
11 CW6163C—09E—013 | ¢ S00PUR-f41E 4-JAW CHUCK BACK PLATE 1 [DIig:4h SPINDLE
11 CW6263C—09b—013 | $630PURA41E 4-JAW CHUCK BACK PLATE I DIk SPINDLE
12 CW6163C—09E-015 |  #F STUD 2 DIIg:Hh SPINDLE
13 CW6263C—-09D—-012 [f£ #% & FACE PLATE 1 D113 SPINDLE
13 CW6163C—-09F—014 |[$& # & DRIVE PLATE 1 DI1F:4 SPINDLE
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CW6163C Purchase Parts
Y

w10 ot 28

GROUP

wEs  10B-01 STEADY REST

FIG No.

Kl ks 5 HFR B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS

1 CW6163C—10B—011 |8 & STEADY REST BOTTOOM BODY 1
2 CW6163C—10B—012 | HuM2 F& STEADY REST TOP BODY 1
3 CW6163C—10B—013 |## #h %l SLIDE SHAFT 3
4 CW6163C—10B—014 |22 . LEAD SCREW 3
5 CW6163C—10B—015 | $4 % SPACER 3
6 CW6163C—10B—016 |42 %] SCREW 3
7 CW6163C—10B—017 |#2 %I SCREW 1
8 CW6163C—10B—018 |Tii 3 STUD 3
9 CW6163C—10B—028 |F  #§ HAND WHEEL 3
10 GB71 4% 4T SCREW M6X12 1
11 GB71 #% 4T SCREW M8X20 1
12 GB71 ¥ %] SCREW M6X8 3
13 GB72 8% %7 SCREW M10X12 3
14 GB798 G124 EYELET BOLT  MI16X90 1
15 GB6170 82 B NUT M16 1
16 GB36 42 B NUT M30 1
17 GB97.1 e Bl WASHER 16 1
18 GB97.1 #H B WASHER 30 1
19 GB117 B # @5 TAPER PIN B—4X30 3
20 GB119 B #: % CYLINDRICAL PIN A—6X70 3
21 GB119 B #: 4 CYLINDRICAL PIN A—12X55 1
22 GB119 B #: 4§ CYLINDRICAL PIN A—25X55 1
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w10 iR JJ 2

e 10C=01 FOLLOW REST

FIG No.

Kl LS (57 AR B R

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—10C—019  [fRJJ%& FOLLOW REST BODY 1
2 CW6163C—10C—020 |#4 % SPACER 2
3 CW6163C—10C—021 |%  # LEAD SCREW 2
4 CW6163C—10C—022 |#} % % SLIDE SHAFT 2
5 CW6163C—10C—-023 |Tii 3k CONE SPACER 3
6 CW6163C—10C—025 |{£ % % SPLINE SHAFT 1
7 CW6163C—10C—026 |#2 &} NUT 1
8 CW6163C—10C—027 |{£ % % SPLINE SLEEVE 1
9 GB71 42 %7 SCREW  M6XI2 3
10 GBT72 42 %47 SCREW  MI10X12 2
11 GB72 42 £ SCREW  M6X12 1
12 GB70 42 %7 SCREW  MI16X50 2
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Purchase Parts

IR B Je [ 7€ e

%] 11

Wi 11-01 BED AND FIXING DEVICE

FIG No.

SH =7 {352 2R K B 7

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—11-011 |{§ £ RACK 3/4-5/1
2 CW6163C—11-012/1000 | 2 #. LEAD SCREW | 1000
2 CW6163C—11-012/1500 | 2 # LEAD SCREW | 1500
2 CW6163C—11-012/2000 | 2 #. LEAD SCREW | 2000
2 CW6163C—11-012/3000 | 2 # LEAD SCREW | 3000
3 CW6163C—11-013/1000 | % 4T FEED SHAFT | 1000
3 CW6163C—11-013/1500 | % 4T FEED SHAFT | 1500
3 CW6163C—11-013/2000 | % #T. FEED SHAFT | 2000
3 CW6163C—11-013/3000 | % 4T FEED SHAFT | 3000
4 CW6163C—11-014,/1000 | 25 [i] 4. REVERSED BAR | 1000
4 CW6163C—11-014/1500 | 25 [i] 4. REVERSED BAR | 1500
4 CW6163C—11-014,/2000 | 25 [ 4. REVERSED BAR | 2000
4 CW6163C—11-014,/3000 | 25 [ #T. REVERSED BAR | 3000
5 CW6163C—11-015 |#4 #% BAFFLE |
6 CWo6163C—-11-016 |43 BRACKET COVER |
7 CW6163C—11-017 |4 % BRACKET 1
8 CW6163C—11-018 | #9042 STEERING FRAME 1
9 CW6163C—11-028 | F#iff SHANK ROD 1
10 CW6163C—11-029 | F#ii SHANK SEAT |
11 CW6163C—11-030 | PAD 1
12 CW6163C—11-031 | FF ROD 1
13 CW6163C—11-032 |#§ -+ PIN |
14 CW6163C—11-033  |# #: DRIVING BLOCK 1
15 CW6163C—11-034 |/ #%li SMALL SHAFT 1
16 CW6163C—11-035 |# % RACK 1/1-2/2
17 CW6163C—11-036  |¥% PLUG 1
18 CW6163C—11-037  |¥% PLUG 1
19 CW6163C—11-038  |i% PLUG 1
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Purchase Parts ﬂwm 630

w1 B 2

GROUP

was  11-01 BED AND FIXING DEVICE

FIG No.

FE )y = HFR Ko B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
20 GB68 2 %7 SCREW M6X8 1
21 GB68 ¥ %7 SCREW M6X12 2
22 GB70 ¥ %7 SCREW M10X45 11/14-17/3
23 GB70 ¥ %7 SCREW M12X90 2
24 GB78 ¥ %7 SCREW Ml1e6X16 2
25 GB117 F4EH ROUND TAPER PIN A-3X25 1
26 GB117 B4EH ROUND TAPER PIN A-6X60 1
27 GB118 B4EH ROUND TAPER PIN A-8X35 1
28 GB118 B #E% ROUND TAPER PIN  A—10X60|8/10-12/16
29 GB118 R@4EHs ROUND TAPER PIN  A—10X50 2
30 Q56—1 ¥ %€ PLUG 6 2
31 GB2089 o ¥ SPRING  1X7X25 1
32 GB308 # ¥k STEEL RALL ¢ 8G200b 1
33 GB71 ¥ %7 SCREW  M6X12 1
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CW6163C

“wH RS

wa o 14
GROUP
wEe 14-01 COOLANT SYSTEM
FIG No.
K Ers 5 HFR B Bk
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—14—011  |# 3k JOINT |
2 CW6163C—14—012A |z A HOUSING 1
3 CW6163C—14-014  |# Bz #+ RUBBER WASHER |
4 CW6163C—14—015 | =% NUT 1
5 CW6163C—14-020 | =i@fJ) T-JOINT 1
6 CW6163C—14-023 | H fi% Lk STRAIGHT ANGLE JOINT 1
7 CW6163C—14-025 | REaha @ik it PIPE 1 £ SET
10 CW6163C—14—026A |3 Z BRACKET 2
12 GB67 #2 4T SCREW  M6XI12 2
13 GB5783 42 4T SCREW  M6X10-Zn.D 2
14 GB5783 #2 %7 SCREW  M8X20 4
15 GB70 42 4T SCREW  MI10X25 1
16 GB70 ¥ 4T SCREW  M10X45 |
17 GB5783 i 47 SCREW  MS8XI2 3/4-5/6
18 GB6170 2 fF NUT M6 4
19 Qs56-1 ¥ % PLUG 616 2
20 JB/GQO315 % 2 £ TUBULAR NUT G1/2 2
21 L81-1 W & VALVE  G1/2 1 £ SET
22 M B 4T WORK LAMP 1 % SET
23 HG4-761 Ji& % HOSE ¢ 8X1500—100 | 1000
B % HOSE ¢ 8X1760—100 1 1500
B % HOSE ¢ 8X2020—100 1 2000
e % HOSE ¢ 8X2475—100 1 3000
24 AOB-25 % H % COOLING PUMP 1 £ SET
25 GBY7.1 #H Bl WASHER 8 4
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VA g >
w14 A A 5
SROVE  14—01 COOLANT SYSTEM
FIG No.
Kl Eys (i35 HFR B B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
26 JB/GQ0332 #H WASHER 12 1
27 CW6163C—14—033 2ers SCREWED TUBE  G1/4X373 1
28 CW6163C—14—032 #2404 SCREWED TUBE — G3/4X300 1
29 JB/GQ0326 %58 SEAL RING  12X24 1
#3318 SEAL RING  C—12X24 1
30 CW6163C—14—030A/1000 | 45 % LAG DRAG CHAIN 1 £ SET
CW6163C—14-030A/1500 | #i %% LAG DRAG CHAIN 1 £ SET
CW6163C—14-030A/2000 | #i %% LAG DRAG CHAIN 1 £ SET
CW6163C—14-030A/3000 | #i %% LAG DRAG CHAIN 1 £ SET
31 JB/GQO341 BLE45 4 ) STRAIGHT PIPE JOINT 1
32 G31-7A % % PIPE HOOP 20 2 £ SET
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Purchase Parts

HLAR B

s 15

R 15-01 MOTOR DEVICE

FIG No.

Kl Eys (6557 HFR B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
s OIL TRAY RECEIVING 1

2 CW6163C—15-012 HAE B IRE2F CHANGE GEAR COVER 1
3 CW6163C—15-014  |#& WASHER 4
4 CW6163C—15-017 |8 %% HINGE 4
5 CW6163C—15-018  |% % % HINGE STUD 2
6 CW6163C—-15-019 HEALEE MOTOR MOUNTING PLATE 1
7 CW6163C—15-023B | p¢ #f % PULLEY 1
8 CW6163C—15—033 | i SEAT 1
9 CW6163C—15-036 | # % ADJUSTING SREW 4
10 CW6163C—15—040  |iZ %] %l SCREW PIN 1
13 CW6163C—15-043 |8 4 RUBBER STRIP 1
14 CW6163C—15-044 |J& i1 #t CLAMPING PLATE 1
15 CW6163C—15-045 | i #t CLAMPING PLATE 1
16 CW6163C—-15-046  |J& i Ht CLAMPING PLATE 1
17 CW6163C—15-047 | i Ht CLAMPING PLATE 1
18 CW6163C—15-048 | i #t CLAMPING PLATE 1
19 CW6163C—15-049 | i #t CLAMPING PLATE 1
20 CW6163C—15-050 [ % SUPPORT 1
21 GB67 2 47 SCREW  M6X12 2
22 GB68 i 4T SCREW  MS8XI6 2
23 GB65 2 £] SCREW M6X12 2
24 GB72 ¥ 47 SCREW  MI12X25 1
25 GB5783 2 §T SCREW  MI12X35 4
26 GB5782 # 47 SCREW  MI6X100 4
27 GB97.1 #H E WASHER 12 4
28 GB70 2 £] SCREW M8X30 2

25/08/2014



Page 102

Parts List for CW6280E (L587)
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Purchase Parts ﬂWlﬂ 63(:

HIALREE

R

GROUP

wEs 15—01 MOTOR DEVICE

FIG No.

Kl Eps H5 AR g [{ipEs

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
29 GB117 B 4 4% ROUND TAPER PIN A-3X20 1
30 GB91 JF O g5 SPLIT PIN 3.2X16 1
31 GBI1171 M VHFGENERAL V BELT A947 1
32 GBI1171 W VHFGENERAL V BELT B1920 1
37 GB97.1 #H B WASHER 10 1
38 £ F FLATHEAD HANDLE 1
39 GB67 i £] SCREW M3X12 32
40 GB6170 2 £ NUT M3 32
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Purchase Parts

CW6163C

w20 H, /_:h fF‘ﬁ

GROUP

iy 20-01 ELECTRIC BOX

FIG No.

Kl LS 5 B B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—20-011  |HL4i4E#:4F ELECTRIC CABINET 1
2 CW6163C—20-012 | HLizEsi8:4F DOOR |
3 CW6163C—20—013 | M 3k 2 #& STUD 4
4 CW6163C—20-014 |% %} 4 RUBBER SEAL 2
5 CW6163C—20-015 | ifujRk# ki EXPANDED PLASTIC PLATE 1
6 CW6163C—20-016 | g HEsitE HINGE 2
7 CW6163C—20-017 |[1 # %l DOOR STUD 2
8 CW6163C—20-018  |[7] ¥ LOCKING PAD 2
9 CW6163C—20-019 |% %} 4 RUBBER SEAL 2
10 GB5783 2 %7 SCREW M6X16 8
11 GB65 42 %7 SCREW M6X20 2
12 GB6172 L4 B NUT M10 4
13 GBI117 Ht %% ROUND TAPER PIN A-3X20| 2
14 GB2089 G % SPRING 1.2X10X19 2
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CW6163C

Purchase Parts

BB

ma 72 B

W 72-01 PIPE LINE

FIG No.

K Ers 5 B e B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—72—-011 | Jh#isEE¢E OIL TANK 1
2 CW6163C—72-012  |#h 7& & BEARING HOUSING 1
3 GB5629. 1 % ¥ J; PIPE JOINT  A-10-Z1/4 4 #SET
4 CW6163C—72-014 | Z SUPPORT 1
5 CW6163C—72-017 |z # # PULLEY 1
6 CW6163C—72-015/1 |f& PLUG 1
7 CW6163C—72-015/2 |¥% PLUG 1
8 CW6163C—72-015/3 |24 % SPRING 1
9 CW6163C—72-015/4 |¥% PLUG 1
10 CW6163C—72—015/5 |%3¥4:3J; PIPE PLUG JOINT 1
11 HG4-761 i % HOSE ¢ 19x1300—100 1
12 CW6163C—72—-019 |3 COVER 1
13 CW6163C—72-033 |4 # 3k PIPE JOINT 2
14 CW6163C—72—-013  |#$2 3J; TERMINAL 1
15 GB1527 1 % COPPER PIPE ¢ 10X1X1370M 1
16 GB5646 % % PIPE LINER 10 3
17 i W COPPER NET 32/cm 100X90 1
18 CB-B6 i % % GEARE PUMP 6X25 |
19 GB65 2 ] SCREW M6X12 4
20 FW-210 J€ W 2% OIL-FILTER 1
21 GB894.1 FAPEPLE SCREW 35 1
22 GB70 #2247 SCREW M6X12 8
23 GB893.1 k4B SNAP RING 62 1
24 GB70 #2 4T SCREW M16X40 2
25 GBY5 #H 5| WASHER 16 2
26 GB117 B # % ROUND TAPER PIN A-3XI12 2
27 GB301—64 Hh 7#& BEARING 80107 1
28 D2J69—1 B CLAMPING RING 23 2 #SET
29 Y91-1 2 B NUT M16X1.5 5
30 G31-7A % 4% PIPE HOOP 32 2 #SET
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Purchase Parts

CW6163C

BB

w72 =

W 72-02 PIPE LINE

FIG No.

K LS 5 AR B R

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—72—-016  |# WASHER 1
2 CW6163C—72—021  |Hi % HOUSING 1
3 CW6163C—72-022  |[" VALVE 1
4 CW6163C—72-023 "l & VALVE BODY 1
5 CW6163C—72—024 | Ji& H: BASE PLATE 1
6 CW6163C-72-026 | R17{#8F STAR TYPE HANDKNOB 1
7 CW6163C—72—-027 |4 i TAPER—SEAT 1
8 CW6163C-72-028 |3 ¥ J SPRING HOLDER |
9 CW6163C—72-029 |& SLEEVE 1
10 CW6163C—72-030 | Efr#%%T LOCKING SCREW 1
11 CW6163C—72-031  |J} % & SWITCH CORE |
12 CW6163C=72-032  |fij #% # FORE COVER PAD 1
13 CW6163C—72-035 |4 # 3k PIPE JOINT |
14 GB70 2 47 SCREW M6X12 4
15 GB65 LS T SCREW M6X12 4
16 GB6170 2 £ NUT M8 1
17 GB75 LA %7 NUT M6X20 1
18 GB6170 w2 £ NUT M6 1
19 JB/GQ0318 il % PLUG Z1/8" 1
20 GB119 F: #§ CYLINDRICAL PIN A-3X6 2
21 GB3452.1 % Ff B SEAL RING  6.7X1.8 2
22 GB3452.1 % #f B SEAL RING  9X1.8 1
23 GB3452.1 % Ff B SEAL RING  25X2.65 1
24 GB2089 i % SPRING 1.2X7X22 1
25 Yo1-1 LS £ NUT M16X1.5 5
26 GB5646 % £ PIPE LINER 10 5
27 GB5626. 1 % # J; PIPE JOINT  A-10-Z1/4" 3
28 GB5629. 1 % ¥ J; PIPE JOINT  A-10-Z1/4" 2
29 GB70 LS T SCREW M8X20 4
30 Y—60 & 1 & MANOMETER 2.5MPa 1
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Purchase Parts ﬂWﬁi 63(:

=IREERG 1P

) 74

GROUP 3—JAW CHUCK GUARD

ks 7401

FIG No.

K s 5 HFR B B

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—74—011A | Py v INTERNAL RING 1
2 CW6163C—74—012A | 4] I OUTER RING 1
3 CW6163C—74—013 = & COVER BODY 1
4 CW6163C—74—014  |3B F HANDLE 1
5 GB70 2 #T SCREW M5X12 6
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Purchase Parts

CW6163C

2. » [mmm

S 76 H U j:%/l J% /%ié E

%% 76—01 FRONT CHIP PROTECTION DEVICE

FIG No.

K LS 5 AR B ipas

POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C-76—011 |3k % 3 GRIP SLIDE 2
2 CW6163C=76—-012 |3z A UPRIGHT COLUMN 1
3 CW6163C-76—013  |#; % SPIN AXIS 1
4 CW6163C-76—014  |¥L  #F SWIFTING BAR 1
5 CW6163C—76—015 | #fi SHAFT |
6 CW6163C-76—016 | fmE#H INTER GUSSET PLATE 1
7 CW6163C-76—017  |AMmEHk OUT GUSSET PLATE 1
8 26.1036. 1118—02 | #1 #x GUARD PLATE 1
9 26.1036. 1117-02 |44 ] DOWELPIN 1
10 26.1036. 1121-10 |41 % TORSION |
11 26.1036. 1139-00 | ¥ % ¢ GRIP SLIDE 2
12 #5857 CORE RIVER  ®4x14 7
13 GB879 PPER A4S FLASTIC CYLINDRICAL PIN 6X40 1
14 GB70 2 £ SCREW  MS8X25 2
15 GB65 2 £ SCREW  M6X16 2
16 GB70 LA #] SCREW  M6X16 2
17 GB879 PPER FESY FLASTIC CYLINORICAL PIN 6X20 2
18 26.1036. 1115-10 |3 COVER 1
19 GB70 ¥ £ SCREW  MI10X25 2
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ZNEEE7S

) 95
e 05201 LOGNITUDINAL BED STOP
FIG No.
K LS {352 AR B B
POSITION No. PART No. DESCRIPTION Q'TY REMARKS
1 CW6163C—95-011 |4 & & BLOCK |
2 CW6163C—95-012 |J&  # CLAMPING PLATE |
3 CW6163C—95-013 [Tii %4 KNOCK 2
4 22.1046. 1003—00 | 4%k BOLT 1
5 13.1020. 1025-01 | 448+ KNURLED NUT 1
6 GBS3 2 £ SCREW  MI16X55 3






